

List of new drugs approved in the year 2001

S. No	Name of drug	Strength	Indication	Date of issue
1	Diclofenac potassium	25mg, 50mg Tablet	For additional indication of migraine attack	27.03.2001
2	Fexofenadine HCL Suspension	60mg/5ml Suspension	The preparation shall be indicated (30 mg tablets) for relief of seasonal allergic rhinitis in children 6–12 years of age and (60 mg tablets) for the relief of chronic idiopathic urticaria for 12 years of age and older children	27.08.2001